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PAGENO ' 1 OF 1

DATE - Jun. 28,2018

Applicant STRONGEN solar mounting system Co.,Ltd
Product Description ~ STRONGEN Heavy shield anchor
Product Type M6 , drilling 10.5mm
Received Date Jun. 22,2018
Tested Date Jun. 22, 2018~Jun. 28, 2018
Test Method: Such as the photo shows, a uniform rate tensile test until the sample damage

(test rate © 10 mm/min)
Remark: The information mentioned in the above section is provided by Client

(Exclude Date of Sample Received and Date of Testing)

Test Photo " After Test Photo

Tensile test

Sample Name. Tensile load
o kgf

STRONGEN Heavy shield anchor ,

M6 , drill hole 10.5mm
Remark: This Test Report is an additional original report of TK-18-03357 Issued date : Jun.28, 2018
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The required specification(s) offered in this test report isfare for reference only. Signed for and on behalf of
The conformity judgment is at the Applicant's final verdict. SGS TAIWAN Ltd.
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